Section 12

Collection and Treatment System Evaluations

12.1 Purpose and Scope

This section evaluates the three wastewater scenarios recommended for further study as identified in
Section 10. The evaluation includes an analysis of various types of sewer collection systems and of
various treatment systems that are considered suitable for the flows and treatment levels required in
these scenarios. The three scenarios include: 3A- single treatment plant; 4A- two treatment plants;
and 5A- two treatment plants utilizing a regional option with Chatham. Capital and operation and
maintenance costs are generated for each scenario followed by a brief discussion on noncost factors
for each. A final recommended scenario is identified based on the cost and noncost factors.
[...]
that an additional denitrification technology (along with supplemental carbon addition) will be
necessary to achieve on a regular basis an annual average of 3 mg/L total nitrogen.

Sequencing Batch Reactors (SBRs)

Sequencing Batch Reactors function as a combined aeration tank and clarifier, where all the biological
reactions and settling/separation occur in a single unit operating as a batch process. It is an activated
sludge process and all the kinetics relationships apply that pertain to any other mode of activated
sludge. The SBR operates between a constant low water level and a varying high water level,
depending on the influent flow rate. Typically more than one reactor is required to allow for constant
fill of one of the reactors. The SBR is operated under a predetermined cycle and typically follows the
following six steps: Mixed Fill, Aerated Fill, React, Settle, Decant and Idle, as discussed below. Figure
12-5 presents a schematic diagram of the SBR process.

Figure 12-5
Schematic Diagram of the SBR Process
Influent
s ¥ Secondary
= Effl t
' v uen -
Y ? —

i Bihed Aerate Settle Decant

E— WAS

DM
it 1221

0324-0650-03-11




Section 12 e Collection and Treatment System Evaluations

= Mixed Fill - Wastewater enters a partially filled reactor containing biomass. Bacteria biologically
degrade the organics and use residual oxygen or alternative electron acceptors, such as nitrate.

It is during this period that anoxic conditions are utilized for the selection of biomass with
better settling characteristics.

= Aerated Fill - The influent flow continues under mixed and aerated conditions.

= React - Influent flow is terminated and directed to the other batch reactor. Mixing and aeration

continue in the absence of raw waste.

=  Settle - The aeration and mixing is discontinued after the biological reactions are complete and

the biomass settles under quiescent conditions. Excess biomass can be wasted at any time
during the cycle. The settle time is adjustable during operations to match prevailing process

needs.

= Decant — After solid/liquid separation is complete during the settle period, the treated effluent

is removed through a decanter. The reactor is then ready to receive the next batch of raw
influent.

= Idle - The length of this step varies depending on the influent flow rate and the operating
strategy.

Since clarification and aeration occur within the same tank there is no internal recycle or return

activated sludge common to conventional activated sludge treatment processes. Sludge is typically

removed and recycled during the decant phase. A crucial feature of the SBR system is the control unit,

including the automatic switches and valves that sequence and time the different operations. Since

the heart of the SBR system is the controls, automatic valves, and automatic switches, these systems

require more sophisticated maintenance than a conventional activated sludge system.

An important consideration for the SBR system is that the effluent discharges only intermittently and

therefore would greatly affect the size of the downstream process units. The decant rate is

substantially higher than the plant inflow, hence requiring a post-equalization tank to dampen the

peak flows so as not to require oversizing of downstream process equipment.

An SBR Waste Water Treatment Facility (WWTF) is capable of handling the seasonal flow variations by
fluctuating water levels, as well as changing cycle times as needed for nitrification and denitrification.

Whereas proper operation and the potential use of a supplemental carbon source could result in
meeting the 3 mg/L total nitrogen limit, provisions should be made for effluent filters to ensure

compliance. Additionally, an SBR WWTF capacity could be increased in phases, with the typically

square or rectangular shaped tanks lending themselves to common wall construction. Major
components required for an SBR WWTF are listed below.

= Headworks Building — Coarse Screening and Grit/Grease Removal
= SBR Tanks

= Effluent Equalization Tank

= Effluent Filters

= Disinfection

Ohith

0324-0650-03-11

12-22



Section 12 e Collection and Treatment System Evaluations

= Odor Control

= Septage Receiving Facilities

= Administration/Process Building
= Residuals Processing and Storage

= Infiltration Basins for Recharge

The wastewater treatment facilities for the towns of Falmouth and Provincetown utilize SBR
technology.

Oxidation Ditches (ODs)

The oxidation ditch is an activated sludge process in a ring- or oval-shaped channel that is equipped
with mechanical aerators. Wastewater is aerated as it circulates around the perimeter of the ditch.
For denitrification, anoxic zones can be created within the ditch but external anoxic tanks are
recommended for low total nitrogen limits. These systems are typically designed without primary
clarifiers and require secondary clarifiers to separate the activated sludge from the flow stream.

Typically, mechanical mixing and aeration devices are provided and in some cases a diffused air
system is installed. Several varieties of mechanical equipment are commonly used, including
horizontal brush rotors, rotating discs, or mechanical aerators, all of which should provide comparable
performance. Flow is continuously moving in a circular motion around these tanks as influent is fed
and effluent diverted off.

An oxidation ditch, operating as extended aeration, will generate less overall sludge and provide good
buffering for peak flows and variations in loading. Because of the long sludge age, a larger tank is
required compared to conventional activated sludge. Oxidation ditches have very simple operational
requirements, and thus can be more favorable for smaller communities. However, because the
process utilizes larger aeration tanks and requires longer solids retention time than the conventional
process, the capital cost of the treatment structure is increased. In addition, depending on treatment
requirements, oxidation ditch facilities may require supplemental aeration to the mechanical aerators
to avoid low dissolved oxygen levels in the treatment unit. As with the SBR, provisions during the
planning stage should be made for the use of effluent filters to ensure meeting the required 3 mg/L
total nitrogen required for discharge. Major components required for an Oxidation Ditch WWTF are
listed below. Figure 12-6 presents a schematic diagram of the oxidation ditch process.

Figure 12-6
Schematic Diagram of an Oxidation Ditch Process

Influent

Return Sludge

¢ )
Brush-Type
Aerators

Effluent

Secondary
Clarifier

DM
it 1223

0324-0650-03-11



Section 12 e Collection and Treatment System Evaluations

= Headworks Building — Coarse Screening and Grit/Grease Removal
= Anoxic Tanks

=  Oxidation Ditch

= Secondary clarifier

= Effluent Filters

= Disinfection

= Odor Control

= Septage Receiving Facilities
= Administration/Process Building
= Residuals Processing and Storage

= Infiltration Basins for Recharge

The wastewater treatment facilities for Chatham and the Massachusetts Military Reservation
(MMR) In Bourne utilize Oxidation Ditch technology.

Membrane Bioreactor (MBR)

A membrane bioreactor used for nitrogen removal is an activated sludge reactor with membrane
filtration downstream of anoxic and aerobic bioreactors. Influent enters the headworks and flows into
the pre-anoxic zone, then to the aerobic zone, then post-anoxic zone, and finally into the membrane
tanks, where mixed liquor is re-aerated and solids separated from the process effluent. Effluent is
then disinfected. Membrane tanks are aerated to provide final BOD removal and nitrification and to
provide scour for prevention of membrane fouling. Membranes require fine screening down to less
than 2 millimeters (mm) in addition to the coarse screening, and grit removal. Hundred percent
redundancy must be provided for screening and membrane tanks.

The membranes must be capable of physically passing the peak hour flow through the membrane
modules, and therefore an influent equalization tank is recommended to dampen peak hour flow.
Flow is recycled from the membrane tanks to the aerobic zone, and then back to the pre-anoxic zone
in order to avoid recycling high quantities of dissolved oxygen to the anoxic zones. The treatment
process requirements are similar to that of the Oxidation Ditch. Figure 12-7 presents a schematic
diagram of the MBR process.

Figure 12-7
Schematic Diagram of the MBR Process

CDM
Smith 12-24

0324-0650-03-11



Section 12 e Collection and Treatment System Evaluations

Below is a list of major process components associated with the MBR WWTF.
* Headworks Building (Coarse Screening)

=  Grit/Grease Removal

=  Fine Screening

= Pre-Anoxic Tanks

= Aerobic Tanks

= Post-Anoxic Tanks

=  Membrane Tanks with Influent Equalization
= Disinfection

= Odor Control

= Septage Receiving Facilities

= Administration/Process Building

= Residuals Processing and Storage

= Infiltration Basins for Discharge
The wastewater treatment facility for the Town of Cohasset utilizes MBR technology.

12.7.1.2 Disinfection

There are three typical disinfection methods for wastewater: ozone, UV (Ultraviolet irradiation) and
chlorination. The ozonation process is very energy intensive for small facilities and there are
significant costs associated with chemicals and tankage for chlorination/dechlorination required for
groundwater recharge. For the purposes of this CWMP, it is recommended that UV Disinfection be
utilized as the most feasible option for disinfection.

12.7.1.3 Residuals Handling

Most wastewater treatment facilities today with flows under 5 mgd haul offsite the thickened solids
created during the treatment process. Thus, any proposed treatment facility for Harwich which are
well below that size facility, will include solids thickening process equipment and storage tanks for
unthickened and thickened residuals. It is recommended that thickened residuals be removed by
establishment of a hauling/disposal contract with an approved off-site processing facility.

12.7.2 Biological Treatment Technology Comparison

All three technologies represent a feasible alternative for the new Harwich WWTF’s. Each technology

has its own advantages and disadvantages based on the listed evaluation criteria. Table 12-9, below
presents those advantages and disadvantages.

DM
cSmlth

0324-0650-03-11

12-25



Section 12 e Collection and Treatment System Evaluations

Table 12-9

Comparisons of Three Treatment Technologies: Advantages and Disadvantages

Technology

Sequenced Batch
Reactor (SBR)

Advantages

= Able to meet strict effluent criteria for
groundwater discharge standards

= QOperationally flexible with respect to
seasonal variations in flow. Cycle times may
be adjusted as required to meet permit
limits.

= Easily expanded with common wall
construction for additional SBRs

Disadvantages

= Expansion will be expensive as new large

SBRs are constructed to handle the increase
in flow.

Requires effluent equalization
May require filtration for discharge limits

Oxidation Ditch (OD)

= Simple process to operate

= Able to meet strict effluent criteria for
groundwater discharge

= Resilient process to varied loadings and
seasonal flexibility

Process requires a lot of space

Additional expansion requires more tankage
than other processes (anoxic tanks plus OD
plus clarifier)

Mechanical aerators result in higher O&M
costs for aeration process

Membrane
Bioreactor (MBR)

= Able to meet strict effluent criteria for
reclaimed water standards

= No additional filtration required

= Modular system is easily expandable.
Cassettes can be easily dropped into
membrane tanks as flow increases.

= Higher quality effluent

Requires fine screening of less than 2mm
ahead of the membranes

Peak hour flow rates must pass through
membranes, which will likely only occur
during summer months due to seasonal flow
(influent equalization)

Membranes must be replaced every seven
years and are expensive to replace

In addition to the summary of advantages and disadvantages, a ranking system was developed to
assist with technology screening that is based on the key evaluation criteria. Those criteria are listed
below with proposed rankings

The following factors provide a qualitative method for ranking the treatment technologies and a
means for making a recommendation. The following are the assessment criteria and rationale used in
performing the comparison of technologies:

= Ease of Expandability —Assessment of these criteria depends on the alternatives ability to
allow for future expansion as potential phased expansion of collection system and needs areas
arises. Alternatives are ranked by these criteria:

5 - Difficult to expand

3 - Flexibility and expandability are likely to be average

1 - Easily expandable

= QOperational Flexibility — This step assesses the ability of the process to meet seasonal flow
fluctuations anticipated for Harwich. Alternatives are ranked by these criteria:

5 - Difficult to meet flow variations (need additional tankage)

3 - Average flexibility

1 - Very flexible

DM
%mlth

0324-0650-03-11

12-26




Section 12 e Collection and Treatment System Evaluations

=  Operability — The difficulty of operating a process will be considered. Some processes are
complex and require a lot of attention for proper operation. Some processes require special
skills and extensive training for the operators. Alternatives are ranked by these criteria:
5 - Processes difficult to operate or requiring special skills

3 - Processes that require average attention and some additional staff and training

1 - Less complex processes

= Capital Cost —Capital cost relates to the construction cost based on the facility needed for
meeting build-out flows. Alternatives are ranked by these criteria:
5 - High construction cost estimate
3 - Medium cost when compared to other alternatives
1 - Low construction estimate

= O&M Costs — O&M cost includes general maintenance, labor, supplies and power
requirements. Mechanical equipment with high horsepower demands results in high O&M
costs, and the need for replacement of components is evaluated here. Alternatives are ranked
by these criteria:
5 - High O&M estimate
3 - Medium O&M estimate when compared to other alternatives
1- Low O&M estimate

= Space Requirements — This evaluates the footprint needed for the main components of the
biological process.
5 - A large quantity of space required for the suggested alternative
3 - Space required is likely to be average
1 - Minimal space is required of the alternative

= Process Performance — All of these alternatives would provide secondary effluent water

quality that meet groundwater discharge standards. Some processes can more easily meet
these performance standards than others. Alternatives are ranked by these criteria:

5 - Processes that need additional process steps to meet the discharge standards (i.e.
additional filtration)

3 - Average process performance

1 - High process performance

Table 12-10 summarizes all criteria into a matrix for ease in comparing the different alternatives. Each
is graded for the potential response to the respective criteria. A ranking of 1, 3 and 5 is provided with

DM
it 1227

0324-0650-03-11



Section 12 e Collection and Treatment System Evaluations

1 being the most desirable. The alternative with the lowest total score is the recommended plan for
secondary wastewater treatment in Harwich.

Table 12-10
Matrix Assessment for Recommending Harwich WWTP Technology

Sequencing Batch Oxidation Ditch Membrane

Criteri
AL Reactor (SBR) (oD) Bioreactor (MBR)

Ease of Expandability 1 5 1
Operational Flexibility 1 1 3
Operability 5 1 3
Capital Cost 1 3 3
O&M Cost 1 3 5
Space Requirements 3 5 1
Process Performance 1 1 1
Total Score 13 19 17

12.7.3 Recommended Technology

The recommended treatment technology for Harwich is an SBR process, with the construction to be
phased in coordination with the collection system work. The key reasons for constructing the SBR